November 2019 MONTHLY REPORT
City of Thompson
Wastewater Treatment Plant Upgrades & Associated Works
MWSB 1265

Startup & Commissioning Phase

Prepared By:

Stantec Consulting Ltd.
500-311 Portage Ave.
Winnipeg, MB R3B 2B9

111214442

(é Stantec



The information provided in the document titled “City of Thompson Wastewater
Treatment Plant Upgrades & Associated Works - Monthly Report for November, 2019™
has been prepared by Stantec Consulting Ltd. (“Stantec”) for the exclusive use of
Manitoba Water Services Board (MWSB), Manitoba Sustainable Development and
the City of Thompson (the “Client”). The information contained within is not to be
reproduced, copied, or distributed in part or whole by a third party without written
[...]
piped and trucked has been diverted to the new WWTP. Daily influent and
effluent flows through the new WWTP are being monitored and tracked however
Bird has not provided the flow reports since mid-November. A copy of flow
reporting to Mid-November is attached for reference.

Bird continues sampling the effluent to monitor the development of the process.
The summary of testing results provided by Bird is attached for reference.

November 2019 Monthly Report 6 St Page - 3
antec



10-Aug
11-Aug
12-Aug
13-Aug
14-Aug
15-Aug
16-Aug
17-Aug
18-Aug
19-Aug
20-Aug
21-Aug
22-Aug
23-Aug
24-Aug
25-Aug
26-Aug
27-Aug
28-Aug
29-Aug
30-Aug
31-Aug

1109.276245
1038.193604
1009.600525
957.6132202
246.7058563
1073.884888
129.8987274
1079.383545

385.714325
900.1272583
1.700000286
1164.462769
1157.264526
1118.873901
1091.180664
1060.788086
1058.688599
1295.730713
1212.850952
1138.968994
1117.674194
1038.993408
1057.888794
1011.899963

875.333313

1284.93335
1854.594238
1550.868408
1357.315674
1276.135498
1088.281372
883.6312866
848.4398804
855.1382446
861.9365845
1015.199158
1053.689819
1117.674194
1114.474976
1177.859497
1236.645142
1353.716553
1272.036499
1171.361084
1141.568359
1119.773682

3600.662
3583.645
3419.185
3167.74
742.7657
3012.188
477.2199
2985.862
1037.194
2751.033
2614.9
2492.781
2808.689
2722.906
2691.475
2583.87
2532.32
2922.901
2740.523
3148.22
3419.585
3271.14
3228.999
3088.963
3022.298
3664.824
5218.24
4518.557
3896.05
3589.251
3282.451
3009.185
2904.383
2891.27
3028.103
2952.429
2929.107
2886.065
2778.059
2706.79
2754.236
2705.889
2750.432
2673.057
2709.492
2657.041

1575.862
1554.667
1486.684
1439.396
338.1114
1433.497
181.8019
1363.314
424.0167
1294.531
1212.851
1233.146
1291.832
1233.246
1200.254
1184.058
1231.646
1333.721
1332.722
1384.809
1436.996
1388.908

1380.01
1417.801
1363.714
1536.872
1836.799
1692.734
1621.351
1536.372
1529.774
1441.095
1459.191
1457.191
1466.489
1447.494
1447.194
1389.608

1338.12
1354.216
1427.698
1436.896
1432.897
1382.809
1370.912
1367.413

0
0
0
0
0

303.5093
148.0998
1221.549
617.8962

852.139
1151.366
1187.457
1125.272
1265.938
1263.039
1261.939
1263.938
1270.437
1245.243
1251.042
1235.645
1004.002
345.8119
1315.226
1264.838
1311.627

1298.73
1302.929
1329.622
1323.424
1227.847
1275.436
1276.835
1242.744
1252.341
1204.353
1146.967

1177.66
1261.339
1194.955

1217.95
1132.371
1058.689
1171.361
963.8117
1282.334

Sept

6285.8 Cree:
6176.506 Riverside:
5915.469 Nelson:

5564.748
1327.583
5823.079
937.0204
6650.109
2464.821

5797.83
4980.817
6077.847
6383.058
6340.963
6245.948
6090.655
6086.593

6822.79
6531.338

6923.04
7209.901
6703.044

6012.71
6833.889
6526.183
7798.256
10208.36
9065.088
8204.339
7725.182
7128.354
6609.347
6488.849
6446.343

6608.87
6619.475
6576.957
6571.006
6491.994
6433.821
6636.529
6628.872
6514.055
6398.589
6185.785
6426.562

33113.33 m3
84452.86 m3
41653.04 m3



16-Sep
17-Sep
18-Sep
19-Sep
20-Sep
21-Sep
22-Sep
23-Sep
24-Sep
25-Sep
26-Sep
27-Sep
28-Sep
29-Sep
30-Sep
1-Oct
2-Oct
3-Oct
4-Oct
5-Oct
6-Oct
7-Oct
8-Oct
9-Oct
10-Oct
11-Oct
12-Oct
13-Oct
14-Oct
15-Oct
16-Oct
17-Oct
18-Oct
19-Oct
20-Oct
21-Oct
22-Oct
23-Oct
24-Oct
25-Oct
26-Oct
27-Oct
28-Oct
29-Oct
30-Oct
31-Oct
1-Nov

1203.453247
1110.375977
1025.196777
1313.726318
1155.964844
1138.069214
1186.757324
1212.351074
1189.056763
1147.866821
1172.260864
1128.471558
1106.476929
911.5244751
888.6300659
917.9229126
1029.995605
1052.190186
1037.093872
1027.296265
1029.995605
1088.481323
1044.092163
988.3057251
1009.500549
1044.692017
1249.841919
1194.755371
1269.837036
1322.424194
1270.836792
1249.741943
1245.642944
1177.459595
1275.735596
1312.226685
1204.053101
1196.454956
1247.342529
1162.563232
1243.443481
1285.233276
1217.849731
1100.378418
1041.492798
1137.269409
952.0145874

2856.936
2893.572

2881.76

3362.53
3139.412
2980.457
2509.798
1724.626

2901.68
2960.637
2838.018

2840.42
2826.907
2712.996
2687.571
2751.734
2789.671
2738.421
2666.551
2701.885
2673.357
2729.412
2896.475
2888.067
2815.095
2784.165
2838.618
2775.056
2800.581
2810.491
2883.863

2962.74
2926.204
2794.375
2761.443
2801.782
2754.636
2663.448
2619.004
2900.379
2894.773
2951.729
3081.555
2916.094
2937.014
2867.947
2790.071

1371.112
1430.598
1383.609
1467.389
1488.884
1415.801
1440.295
1413.902
1446.194
1397.006
1286.233

1298.23
1238.245

1218.65
1137.669
1181.759
1206.852

1134.07
1164.563
1105.077

1093.28
1116.874
1078.884
1100.878
1191.356
1157.365
1064.987
1163.763
1087.981
1102.878
1126.172
1115.675
1131.271
1191.256
1178.359
1195.255
1132.471
1166.662
1085.782
1060.488
1105.277
1101.878

1136.87
1132.571
1149.266
1117.774
1083.982

1204.753
1245.543
1246.443
1317.125
765.5601
718.8715
441.0177
1315.826
1008.401
1354.116
1345.419
1310.827
1364.114

1338.62
1335.521
1335.421
1294.031
1319.625
1318.625
541.8148
252.6062
348.7121
591.4026
1155.865
1122.773

921.522
1353.117
1343.219
1247.243
1181.958
1322.624
1289.632
1307.528
1086.982
1251.442
1293.631
1244.943
1301.929

1257.04
1270.237

1175.16
1309.327
1111.676

1176.66
1311.327

1341.32
1360.015

6636.255
6680.089
6537.009

7460.77

6549.82
6253.199
5577.868
5666.705
6545.331
6859.627

6641.93
6577.949
6535.743

6181.79
6049.391
6186.836

6320.55
6244.306
6186.832
5376.073
5049.239

5283.48
5610.853
6133.116
6138.725
5907.744
6506.564
6476.794
6405.642
6417.751
6603.496
6617.788
6610.646
6250.073

6466.98
6602.896
6336.103
6328.494
6209.169
6393.667
6418.654
6648.167

6547.95
6325.703
6439.101

6464.31
6186.083



2-Nov
3-Nov
4-Nov
5-Nov
6-Nov
7-Nov
8-Nov
9-Nov
10-Nov
11-Nov
12-Nov
13-Nov
14-Nov
15-Nov
16-Nov
17-Nov
18-Nov
19-Nov

960.2125854
933.1192017
933.1192017
942.5169067
928.6203003
921.2221069
937.4181519
891.5293579
850.93927
1107.57666
1111.075806
1109.476196
1198.85437
1201.253784
1201.453735
1186.257446
1215.950195
1224.748047

2787.368
2757.639
2757.639
2828.909
2806.587

2789.37
2765.547
2801.382
2599.785
2575.161
2601.287
2728.811
2707.791
2701.685
2622.007
2627.412
2641.126
2735.017

1119.774
1157.564
1157.564

1176.16
1075.385
1082.283
1080.683
1069.286
1042.792
1034.794
1043.092
1076.884
1080.683
1062.388
1028.696
1020.798
1026.696
1040.593

1386.708
1357.416
1357.416
1306.828
1384.709
1415.002
1311.827
1429.498
1411.802
1388.308
1161.264
1335.321
1360.215
868.6349
1406.604
962.2121

413.316
499.5213

6254.063
6205.739
6205.739
6254.414
6195.301
6207.877
6095.475
6191.695

5905.32
6105.841
5916.719
6250.493
6347.543
5833.961

6258.76

5796.68
5297.088

5499.88

O O OO0 OO0 0000 oo oo o



TP Testing Results
D D D

D D D D W D W W W W D D D D W D D w D D D D D D W D D W
Effluent Sample SBR Basin 1 SBR Basin 2
Rt ts Time Tif:'i:e(r.‘é) pH NH3'?'m’;';‘L';‘°"'a 58 Nitrate (mg/L) Ph(‘:;;'l_jte T°ta('r:‘g't/[‘;ge" TKN (mg/L) | Alkalinity | COD(mg/L) | UVT |Flow(l/s)| Time | Temp | Settling Test | TSS Probe TSSL::'d F'i:';vf:b i'::gg: WASTSS | Digester TSS '2'5;3:: Time | Temp | Settling Test | TSS Probe TSSLaFt"e'd F'i\:;vfasb Sjt’::: WASTSS | Digester TSS
>6.8 At 16C < 3 mg/L <25 <15 mg/L <1.0 mg/L <15 mg/L >70 >55 >16L/s

18-Sep 7 11

20-Sep 6.96 3.18

20-Sep 7.76 6.92

21-Sep 6.97 7.43

23-Sep 6.74 2.82

24-Sep 7.04 5.28

26-Sep 6.98 5.49

1-Oct 14.0 7.00 No Pipette 67.3 43 9:10 14.5 378 1890 9:40 14.4 300 1820

2-Oct 13.4 7.01 Too Low Readings 63.3 62 9:07 14.4 9:30 14.2

3-Oct 13.5 7.04 1.39 61.1 41 9:00 14.4 365

4-Oct 13:40 13.5 7.1 4.69 58.3 47

5-Oct 9:55 7.02 4.29

5-Oct 14:15 7

6-Oct 10:00 6.99 4.83

8-Oct 9:40 11.8 6.84 2.68 55.9 64

9-Oct 11:20 6.86 0.52

10-Oct 16:15 6.85 Too Low Readings

11-Oct 15:43 6.98 1.19 98.7 65 16:45 14 16:45 13.8

12-Oct_frobe Calib| 8:05 14.8 6.98 0.56 65.7 38 8:24 14 300 2820 10:18 13.7 250 3180

14-Oct 16:00 14.4 6.98 0.483 60.9 48 16:30 13.6 270 4420

16-Oct 10:40 10.9 6.8 0.41 10:30 290

17-Oct 11:00 4360 10:00 4370

20-Oct 13:10 10.5 6.88 0.58 55.8 47

21-Oct 11:15 10.8 6.92 0.29 55.3 41

22-Oct 10:18 9.1 7 0.2 55.8 54 10:45 13.4 387 5950 9:55 13.4 255 4150

24-Oct 8:30 11.0 7 0.41 55.2 55 8:00 13.5 380 5230 8:40 13.3 390 3720

27-Oct 10:00 13.4 7.06 7.23 34.7 40 10:16 12.9 320 3010 10:50 12.6 240 2680

29-Oct 14:00 12.6 7.09 3.45 60 40 15:00 12.9 4540 14:30 12.7 307 4250

30-Oct 9:45 12.8 7.07 3.24 62.6 54 9:30 12.9 430 4670 10:45 12.7 300 4240

31-Oct 14:30 12.6 7.03 1.18

1-Nov 9:30 12.5 7.04 0.327 62.1 40 5:20 12.9 420 3860 9:45 12.7 310 3860

2-Nov 9:45 12.7 7.07 0.112 68.8 41 12:35 12.9 440 3910 9:51 12.6 390 3840

3-Nov 17:00 0.317 11:35 12.6 340 3370

4-Nov 9:33 12.1 7.17 0.041 62.1 68 9:27 12.4 450 3880 11:30 12.3 350 3300

5-Nov 9:40 12.4 7.15 0.42 63.7 40 9:30 12.4 390 3910 11:25 12.3 400 3590

6-Nov 10:00 11.7 7.26 0.69 58.3 66 9:20 12.4 490 3890 11:20 12.3 415 3570

7-Nov 9:40 13.1 0.518 63.7 61 2:37 12.2 450 5610 11:29 12 400 4930

8-Nov 9:31 10.4 7.32 0.348 4.08 59.5 85 11:50 11.9 370 5860
10-Nov 9:37 8.4 7.34 0.261 62 46 9:46 490 5950 11:35 480 5360
11-Nov 2:35 11.6 7.24 0.248 63.7 40 3:06 340 5560 4:40 445 5160
12-Nov 1:36 13.2 7.22 0.438 2.67 65.7 41 1:26 11.5 600 6003 1:26 11.2 440 6740 6710
13-Nov 9:30 12.0 7.35 0.411 63 2.7 63.3 40 10:15 11.5 480 6102 6040 12:00 11:15 11.4 470 6360 5650
14-Nov 10:01 11.3 7.58 0.499 3.2 28.5 62.4 40 9:30 11.4 440 6500 6350 11:30 11.3 600 6820 6410
15-Nov 10:00 11.3 0.014 62.2 40 9:30 11.4 570 6790
17-Nov 9:44 11.0 7.13 0.319 60.2 40 9:55 11.2 680 6440 11:30 11.1 730 7260
18-Nov 9:04 13.8 7.28 1.05 7.2 2.21 63.9 41 10:20 11.8 650 7000 11' 12:00 11.3 850 8200 7530
19-Nov 8:25 13.1 7.3 0.546 11.6 1.61 58.1 44 9:34 11.4 850 7790 12 11:30 12.4 765 6060 9240 15'
20-Nov 8:30 10.5 7.13 1.03 1123 6.32 - 71 10:05 10.5 840 5920 8380 5830|15'
21-Nov 9:30 10.4 7.1 10.9 186 1.05 64 43 9:30 10.1 540 6280 6080|- 11' 6150
22-Nov 8:05 10.7 7.58 1.42 36.6 2.23 53.7 32 9:54 10.6 550 6230 4940 14' 12460
23-Nov 11:10 10.8 7.08 10.2 55.3 28 10:50 10.1 400 3420 13
24-Nov 10:20 9.9 7.26 10.8 58.2 55 10:20 10.4 515 3980 13'
25-Nov 7:50 11.3 7.02 11 15 0.649 37.8 24.2 62 10:30 10.7 540 3920 5820 15' 8060
26-Nov 8:10 11.1 7.03 10.1 14.2 0.782 55.1 27 10:30 10.7 600 3940 5800 14' 10660
27-Nov 10.6 10.4 0.95 3820 14'
28-Nov
29-Nov
30-Nov

1-Dec

2-Dec 13.4 7.14 15.6 34 0.99 0.5 42.7 56.6 250 2400 2880 4810




Out of Spec Discharge from Thompson Waste Water Treatment Plant

Occurrence Date: Started Wednesday, November 20th, 2019 at approximately 8:21am
Action date: Wednesday, November 20th, around 8:45am
Reporting date: December 4th, 2019

Cause: It was discovered onsite that the sludge blanket in Sequence Batch Reactor (SBR) 2 had reached
the height of the decanter arm, causing the top of the sludge blanket to be drawn into the decanter arm,
and subsequently sent through the UV lamps. Thus sending high TSS effluent discharge to the river. Once
this was witnessed, decanting in SBR 2 was stopped immediately.

Future Plans: It was discovered that the cause of the excessive sludge build up was due to cycling of sludge
throughout the plant because the centrifuge was not yet operational (sludge did not meet suspended
solids requirements for start up at time of last test). The waste activated sludge from SBR 2 was being
pumped to Aerobic Digester 2 as per design, but Aerobic Digester 2 was decanting sludge into the Trucked
Water Receiving Station (TWRS) tank, instead of water. This caused sludge to get sent back into the SBRs,
allowing a buildup of sludge to occur in SBR 2. Bird turned SBR 2 into a sludge holding tank, will start the
centrifuge to remove the digested sludge from the Aerobic Digesters and dewater it as per the design.
Digested sludge samples were taken on November 18, and results received on November 20 showed that
the sludge concentrations were adequate for centrifuge started up. Bird will also truck out sludge from
SBR 2 to the lagoon, until the centrifuge is running (scheduled for December 3, 2019 due to vendor
availability) and the sludge levels are back to suitable conditions.

Flow amount: Discharge flowmeter reading at the time of discovery was 71 L/s, but 20 minutes before
that, it was 17 L/s. This shows that the water had just begun decanting from SBR 2, as the Equalization
pumps had recently started pumping more to keep up with the decanting process. Flow is not constant
through the discharge, but using the average flows between 71 L/s and 17 L/s over the 30 minute period,
it can be determined that approximately 97.2 m3 of high TSS effluent was discharged.

Solution: Centrifuge was started up on December 3, 2019 and will run continuously during working
hours, in conjunction with septic trucks, until the sludge has been reduced to operable conditions and
SBR 2 is no longer being used a sludge holding tank

Attachments: Thompson WWTP Lower Level Plan



TWRS PUMPS

& 8 MEIEIEEBREIE » S
2 IR B == Ll 3
mmuwm«m Ses s | BIRIEI5E |53 n a) 3
> — == =|> — | >
i i i 2 : SNE =5 . < 5 o
S = v + %]
. 3 M m .w 1 m s ] 3 g o|o|olald < % g G o
% - m W m w M W || 2| 2 W =23 o) = [@)) o o (0]
: fs 212 5 Shagil 25 S B |- = sl |
G0 | gk e | 533 - g
O = N = x| T ~— N
2 5 % Cg & ST F A - o
%m Wm £ MIMW M mm 2 Ly 5 Ml KS) o hnw o <C
£ 83 23 8 $ 29 & o Z o
=2 83 £3 5 3 £% =& % 9 a S o
S5 2= 53: 13 1.0 5o ol e g 2 - O g L0
,.m 2 © m h o .u .mmm m = - W ....m. ..nm N fa%4 -
o 57 82 N - N 3 O Ne o 5
2 55 £ .«.w“ 5§ 3is &5 © -2 8
o~ a0 . —_— —
382 5 5% mm mmamm 835 OS n o o - |
c -] =z LLI
0 > TQ 2 . z
T & < oz T - S¢e w T © O ()
S 0 S = 5 .m S R ] a°4 O O <
A AVn ¥ 2% Ya M m 2 W % o — = & ] A 7%}
2% 9 x 52 5 § 5, If-grs 88 5 a2 S < 5 o
£ o0 P d.nwW%m 8 .mM (%3 bV = (a8)] Nep) T @)
= § 0% 5985 j: et £ IZ 8) 2|z < o O @) >
= & e O S0 . — s = £ = LW G (@) — Lo m
25535 [2338sss wmwmmm.amm So AHHEBRE ZOL >3 T<O 39 % -
C o Sc2020 = o|lw| | o —_ -
S-eodg |§55E238 |5 Bgas 8 m«mm, £2 g12slel |z oLPALe |gu3Z 33— ¢ v S —
Os=go 585552 |8 23 83 Q= O|E||3 > _ = NG 3 O W < Q L 3 |
N < S RM%C.HT.T O m ““ = vy ov| o < RAK N o — o Q . X O O
Qg PIo |= £2858= 2 5 o olo|o|o = O : O o) v Qo Z o X |z
ewohw.m..& £ 5028309 &&b Mdmm M L Wl L[| L LD () OE ~ O > v N c W = = —
Eoe8% |DSzsc8s |o 88 mm." go) Sl S ACIEE . @ nP c=<Z=z = § OM b B
+— . = o n w 0O SO DD — — — —
SE£E52 |S292288 |5 Rfswdadaleisialne|s 5 #2 e | |2)22)2|8 |5 |E 5O <= £ |, 35 |87 |3 O
9 2 & IS} o 2 |s o = 2 o |8
@) a wNmM_V z - o o|lO|la|<| 2 |E [ @) = o o)
=
[m]
5
5
[2a] [2a]
N ~—
o o
1 / \.,_./ /
x x
= =
o o
p— P \\wac. N - o p—"
T ] -
SO0 n R | O-O-O-O-C-O=C-On
Ly
TS
~O-O0-0-O-C- N - O-OCO=0-n
& ] O O
=0-0-0_0_0_0_0_0_0-0_0-0-0_0_0_0;
o 8 L OC0=0 0 0= 0 0-0-0-0-0-0-0-_0=0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-—0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0-0 :0-0-0-0-0-0-0-0-0-0-0-0-0-0-0..0-0-0-0-0-0-0-0-0-0-0-0-0-0-0- -0z
2 4 82—
2 2 o8 gz O O
Ll H p-— —
43S |5 8 0000 0= 0= 0200200020 0= 0=0=0=0=0=0=0=020=0=0=0=0=0=0=0=0-0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=0—0=0-0=0=0=0=0=0=0=0=0=0=0=0=0=0=0-0-0-0=-0=-0=-0-0=0=0 :0=0=0-0-0=0-0=0=0=0=0=0-0=0=0:.0=0=0=0=0=0-0=0=0=0=0=0=0=0=0=0=0: 1 [*]
I x o
st |[g] Y e
UM wn N
mmm H m LL SQ=0=0=0. ,O=0=0=0=0=0=0=0=0=0=0=0= £0=0=0=0=0=0=0=0=0=0=0=0=0:] M_
2.3 5 © FO0% v X
2HE N QO O «
[BilE:e=0=0=0=0=0z0z0=0=12 D e O 0 0= 0= 0= 0= 0= 0= 0= 0= 0= 0= 0= 0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=0=020=0=0=0=0=0=0=0=0=—0=0=0=0=0=0=0=-0=0=0=0=0=0=0= BE0Z0=0=0=¢ @) O O
/I
o E <
= OO OO OO OO OO OO OO OO OO OO OO OO OO OO OO OO OO OO OO OO O OO OO OO OO OO OO O O O O OO - OO OO w LL] ~go< (Y Qe 0garGaOeon | | | | | |
S = W S ——tc}© a1 d Y3ILYMILSYM
LL] O O W1 _1ls — @IINVH YONdL #00g
S L
OND) v & [
Z0 = = LL AITIVO 3did
=z
25 e LO  _  a.& I
mnwr eEE 1 — —L ] I — L R
So b =
g O LES W d'—l NIVW30N04 #00€
W G'—I NIVW3OHO04 90SZ
—

TWRS

O
COLUMN (TYP.)
</ O
PA—200-SS1

LOWER LEVEL

PLAN

1:100

: T
[ L imf
VT

\

O
O

I
—L
SAMPLE [— |
SINK ﬁl—_r;:
1 [T

Z
5 = [
=y S 2
O 82 O 2 [ aE
® SE
<k o _
“ = il =
=2 )
O m O 2 & _
m (2 € Q)
= . N
3 g - s K [
=z => G40
& o ] U UA;m”””____W SK o
W b | 350 (- Mo | g2 @ R O O
[S] o I | ~
" = ao [ = N
W_m T 280 =1 [,
5 S O LxZ (3 - I
o2 il gos |2 5= & | .
x O W%D 5%
[ g 7 e -
§ e 3 = ﬂ |
= H__
= A 5
3 °8 =h < —
vl w ,.. : :
s O =
= = =
= == <g _ n O O —
o E( mm ‘J o